

Test Results

Instrumental analysis for Stainless Steel

Product: Crucibles, Stainless Steel, With Lid

SKU: S1167

Tested on: 03/20/2025

Test results:

Elements	Result
C	0.0425%
Si	0.388%
Mn	1.2563%
P	0.0234%
S	0.0178%
Cr	18.1029%
Ni	8.0145%
Mo	0.0789%
Cu	0.0151%
Al	0.0%
As	0.0089%
B	0.0%
Co	0.0476%
Nb	0.0%
Pb	0.002%
Sn	0.0155%
Ti	0.0%
V	0.122%



LAB ALLEY
ESSENTIAL CHEMICALS



W	0.0%
Fe	71.8614%

Remarks : The material conform to SS 304 specification.

-End of Report-

[Crucibles, Stainless Steel, With Lid](#)

Phone: 512-668-9918, Fax: 512-886-4008, E-mail: Customerservice@laballey.com

www.laballey.com

12501 Pauls Valley Road, Suite A, Austin, Texas 78737

© 2023 Lab Alley